



# Inchcape Testing Services

Labtest

Labtest U.S.A. Inc.  
101 West 51st Street  
New York, NY 10001  
Telephone (212) 868-7090  
Fax (212) 967-2566

## TEST REPORT

ROSCO LABORATORIES, INC.  
36 Bush Avenue  
Port Chester, NY. 10573  
Attn. Diane

REPORT NO. 83280

April 1, 2012

### IDENTIFICATION SUBMITTED BY CLIENT

# 1 ROSCO DANCE FLOOR

### FIRE RESISTANCE NFPA 701 - Small Scale

### EVALUATION OF TEST RESULTS

The fabric submitted for testing DOES pass the flame resistance requirements when tested, as received, in accordance with procedures outlined in the National Fire Protection Association Standard 701. The fabric was tested in the original state only. The procedure does include testing after exposure (e.g. laundering, drycleaning, leaching or weathering) outlined in Chapter 8 of the NFPA Standard 701. The client may wish to take this into consideration.

**IF YOU NEED ASSISTANCE IN INTERPRETING THESE TESTS RESULTS  
OR IF YOU HAVE ANY QUESTIONS, PLEASE FEEL FREE TO CALL:  
ALMA BURROWES OR FLORENCE SLATER**

Test  
Reference  
83280  
JG



LABTEST U.S.A., INC.

*Alma Burrowes*  
Alma Burrowes  
Director of Customer Service

-continued-

SUBJECT TO TERMS AND CONDITIONS ON BACK



# Inchcape Testing Services

Labtest

Labtest U.S.A. Inc.  
101 West 51st Street  
New York, NY 10001  
Telephone (212) 868-7090  
Fax (212) 967-2566

## TEST REPORT

PAGE 2

REPORT NO. 83280

April 1, 2012

### IDENTIFICATION SUBMITTED BY CLIENT

# 1 ROSCO DANCE FLOOR

### TEST RESULTS

STATE OF SAMPLE: AS RECEIVED

END USE: ---

<u>WARP</u>			<u>FILLING</u>		
<u>AFTERFLAME</u> <u>(SECONDS)</u>	<u>CHAR LENGTH</u> <u>(INCHES)</u>	<u>BURNING OF</u> <u>DRIPPINGS</u>	<u>AFTERFLAME</u> <u>(SECONDS)</u>	<u>CHAR LENGTH</u> <u>(INCHES)</u>	<u>BURNING OF</u> <u>DRIPPINGS</u>
0.0	1.9	NONE	0.0	1.1	NONE
0.0	1.5	NONE	0.0	1.4	NONE
0.0	1.8	NONE	0.0	2.1	NONE
0.0	1.8	NONE	0.0	1.8	NONE
0.0	2.1	NONE	0.0	2.2	NONE

Average Char Length for Ten Specimens: 1.8 Inches

### REQUIREMENTS

Afterflame\*\* Two seconds (Maximum) for any one specimen.  
Length of Char\* Based on the fabric weight of 43.0 Oz./Yd<sup>2</sup>.

3.5 Inch average for ten specimens (Maximum).  
4.5 Inch for any one specimen (Maximum).

Burning of Drippings\*\* Residues which break or drip from any test specimen shall not continue to flame after reaching the floor of the test chamber.

**\*\*EXCEPT FOR FABRIC WEIGHING LESS THAN 10 OZS/YD<sup>2</sup> WITH END USE SPECIFIED AS DRAPERIES OR CURTAINS. AFTERFLAME DOES NOT APPLY  
BURNING OF DRIPPINGS: 2 SECONDS MAXIMUM.**

<u>*WEIGHT OF FABRIC</u> <u>BEING TESTED</u>	<u>MAXIMUM AVERAGE CHAR LENGTH</u> <u>FOR TEN SPECIMENS</u>	<u>MAXIMUM CHAR LENGTH FOR</u> <u>ANY ONE SPECIMEN</u>
Over 10 Oz./Yd <sup>2</sup>	3.5 Inches	4.5 Inches
6.1 - 10.0 Oz./Yd <sup>2</sup>	4.5 inches	5.5 Inches
6.0 Oz./Yd <sup>2</sup> or Less	5.5 Inches	6.5 Inches
Drapery & Curtains under 10 Ozs./Yd <sup>2</sup> .	6.5 Inches	7.5 Inches

SUBJECT TO TERMS AND CONDITIONS ON BACK